
LEECOUNTYBOARDOFCOUNTYCOMMISSIONERS 
AGENDAITEMSUMMARY BLUE SHEET No: 20021227-UTL 

I. REQUESTED MOTION: 
ACTION REQUESTED: 

Lee County Water 
and the total proJeCt cost 
2) Approve a Budget 

WHY ACTION IS NECESSARY: 
To establish the responsiblhtles and funding obligations of the County as this partially grant-funded project is completed. 

WHAT ACTION ACCOMPLISHES: 
Allows Lee County to work cooperatively, with SFWMD to complete the project that will provide additional alternative 
water supply withm the Lee County Utihtles system. 

a. AGENDA: 5. REQUIREMENT/PURPOSE: 

y$ CONSENT A. COMMISSIONER: 
_ ADMNSTRATIYE II. DEPARTMENT: 
_ APPEALS _ ORDlNANCE C. DIVISION/SECT 
_ PUBLIC __ ADMIN. CODE 
[...]
mentioned. 

11.2 In the event any provisions of this Agreement shall conflict, or appear to conflict, the 
Agreement, including all Attachments, and all documents specifically incorporated by 
reference, shall be interpreted as a whole to resolve any inconsistency. 

11.3 Failures or waivers to insist on strict performance of any covenant, condition, or 
provision of this Agreement by the Parties, their successors and assigns shall not be 
deemed a waiver of any of its rights or remedies, nor shall it relieve the other Party from 
performing any subsequent obligations strictly in accordance with the terms of this 
Agreement. No waiver shall be effective unless in writing and signed by the Party 

Contracr C-15920 Page 7 of 9 



against whom enforcement is sought. Such waiver shall be limited to provisions of this 
Agreement specifically referred to therein and shall not be deemed a waiver of any 
other provision. No waiver shall constitute a continuing waiver unless the writing states 
otherwise. 

11.4 Should any term or provision of this Agreement be held, to any extent, invalid or 
unenforceable, as against any person, entity or circumstance during the term hereof, by 
force of any statute, law, or ruling of any forum of competent jurisdiction, such 
invalidity shall not affect any other term or provision of this Agreement, to the extent 
that the Agreement shall remain operable, enforceable and in i%ll force and effect to the 
extent permitted by law. 

11.5 This Agreement may be amended only with the written approval of the Parties. 

11.6 This Agreement states the entire understanding and Agreement between the Parties 
and supersedes any and all written or oral representations, statements, negotiations or 
Agreements previously existing between the Parties with respect to the subject matter 
of this Agreement. The Recipient recognizes that any representations, statements or 
negotiations made by District staff do not suffice to legally bind the District in a 
contractual relationship unless they have been reduced to writing and signed by an 
authorized District representative. This Agreement shall inure to the benefit of and 
shall be binding upon the parties, their respective assigns, and successors in interest. 

ContractC-15920 Page Sol" Y 



IN WITNESS WHEREOF, the Parties or their duly authorized representatives hereby 
execute this Agreement on the date written below. 

SOUTH FLORIDA WATER MANAGEMENT 
DISTRICT, BY ITS GOVERNING BOARD 

By: 
Frank Hayden, Procurement Director 

Date: 

Recipient’s Legal Name: 

By Authorized Offkial: 

Title: 

Date: 

Construction Project Start Date: 

SFWMD Procurement approved: 

By: Date: 

Contracl C-15920 Page 9 of 9 



2002-2003 SOUTH FLORIDA WATER MANAGEMENT DISTRICT 
FUNDING PROGRAM APPLICATION FORhI 

Application No: ,Ah’YS - 03 15LJLo 
(District to provide) 

The undersigned Applicant has read all of the terms and conditions of the Alternative Water Supp!~ 
Funding Program Guidelines And Application, and certify that all of the information containec 
within this Application and subsequent Attachments is true and correct to the best of its knowledge. 

Applicant’s Legal Name: Applicant’s Address: 

Lee County Utilities 1500 Monroe Street, 3rd Floor 
Fort Myers, FL 33901 

(State DivJDept. if applicable) 

Project Title: Funding Amount Requested: 

North Lee County Water Treatment i 
Flant 

$12,100,000.00 

Description’ Construction of a SMGD capacity County in which Project will be Built: 

Reverse Osmosis Plant, with an ultimate Lee 
expansion capacity of IOmgd, including the 
const. of 8 production wells &p the ~~~~~ 
Typeof Organization: Hawthorn Acquifer. Date of Incorporation: 

State of Incorporation: 
County Government 

Federal W No.: 46-0705210453C 

Has your organization ever received funding under the Alternative Water Supply Program? 

Yes 6 No c] Year last received: 2000 Amount ofFunding Received: $lOO.OflO 

Is the project(s) still ongoing? Yes (Ip No’ District’s contract number(s): C-12123 

Expected completion date(s): December 2002 

~unents~tuson he project(s): obtaining easement design 3>%com~let~ 

Authorized Person’s Name: 

C-15920 Pape 1 of 11 



Exhibit “A” 

C-15920 

Lee County Utilities 

North Lee County Water Treatment Plant 



I. INTRODUCTION 

T]lC Di\;ision of Lee county Utilities iS proposing the COnStrUCtiOn Of a water treatment plant 
with an initial capacity of 5.0 M.G.D. and expandable to 10.0 h4.G.D. Additional water is 
needed to satisfy future water demands created by the County’s rapid growth. At the present 
time, L.C.U. operates four (4) main water treatment facilities with a total treatment capacity of 
25 h4.G.D. The raw water source used by the plants are mainly the Caloosahatchee River, 
surficial and sandstone acquifers. 

The proposed North Lee County Water Treatment Facility (NLCWTF) will be treating raw water 
from the lower Hawthorn Acquifer. 

The proposed project is consistent with the Lower West Coast Water Supply Plan (LWCWSP) 
The LWCWSP states the following: “Local water uses should consider using the Floridan 
.4cquifer System (FAS) to reduce demands on fresh water sources in the LWC Planning Area. 
Within the LWC Planning Area, the FAS is not influenced by variations in rainfall.” 

2. SCOPE 

The project consists on the construction of a Reverse Osmosis Water Treatment Plant with an 
ultimate treatment capacity of 10.0 M.G.D. The initial capacity will be 5.0 h4.G.D. The Lower 
Hawthorn Acquifer will be the source of raw water. Approximately seven (7) well will be 
constructed initially as a deep injection well and transmission lines. 

This plant will diversify the source of water used for the supply of potable water and reduce the 
potential for adverse environmental impacts. The principle benefits of constructing this water 
treatment plant are as follows: 

- Reduce the withdraw< of water from fresh water acquifers. 
- Reduce saltwater intrusion by depending less from freshwater acquifers for the water supply. 

3. WORK BREAKDOWN STRUCTURE 

Description of Project Elements 

The North Lee County Water Treatment Plant (NLCWTP) will be designed for an ultimate 
treatment capacity of 10 mgd. Initial installed capacity will be 5 mgd. Up to an additional 1 
mgd of raw water may be blended with the permeate prior to disinfection and post-treatment to 
provide alkalinity and hardness addition to the finished water. 

The treatnrent system is comprised of raw water wells, pre-treatment facilities. membrane 
treatment facilities. post-treatment facilities. scavenger system. potable water storage. and high 
service pumps for distribution. Component descriptions of each facility follow;. 

C-15920 Page 2 of 11 



Raw Water wek 

The ra\v water \4zells will proGde water from the Floridan aquifer to the head of the NLCWTP 
for treatment. The well construction (drilling) will be permitted under separate application, 

Design Information: 

. Number of wells 
l Pump Design Rate. gpm 

. Pump TDIH, feet 

. Horsepower 
l Drive 

Pre-Treatment 

I 
800 

230 
75 
Constant Speed 

Pre- treatment involves conditioning the water prior to membrane contact. Chemical addition of 
sulfuric acid and scale inhibitor will be used to obtain the proper raw water conditioning prior to 
the membranes. Provisions for pressure filters and sand separators will be incorporated into the 
piping design. This will be done to allow for further pre-treatment in the event the raw water 
wells provide water quality not acceptable to the cartridge filters. 

Sulfuric Acid 

The sulfuric acid system is used to reduce the pH of the raw lvater prior to the membrane 
treatment, thereby raising the solubility levels of mineral constituents in the water. 

Design Information: 

l Chemical Concentration 93% H2SO4 
l Design Dosage, mg/L 90 
. Pump Design Rate, gph 13 
l Total Bulk Storage Volume, &al. 10,000 
l Day Tank Volume. gal. 320 
l Required 30 Day Storage, gal. 9,600 (at buildout) 
l Containment Volume, gal. 12,000 

Scale Inhibitor 

The scale inhibitor system is used to prevent scale from forming on the membrane units, 

Design Information: 

N/A - Proprietary 
3.0 
1.7 

C-15920 Page 3 of 11 



. Total Bulk Storage Volume, gal. 

. Day Tank Volume, &al. 

. Required 30 Day Storage, gal. 

. Containment Volume, gal. 

Cartridge Filters 

1 :ooo 
100 
940 (at buildout) 
1,200 

The purpose of the cartridge filters is to remove suspended solids from the feed water prior to the 
membrane units. 

Design Information 

. Design Flow Rate, gpm 2,895 

. Number of Cartridge Filter vessels 3 (with one out of service) 
l Number of Filters per vessel 145 
l Filter Element Length 40” 

Membrane Treatment 

RO Feed Pumps 

The purpose of the RO feed pumps is to boost the pressure of the water from wellfield (afterpre- 
treatment) to the required supply pressure to the first stage membrane arrays. This pressure 
boost increases the energy of the water from the wellfield to a level necessary for treatment. 

Design Information: 

l Number of Feed Pumps Two plus one standby 
l Maximum Flow Rate, gpm 2,566 
l Maximum TDH, feet 315 
l Minimum Flow Rate, gpm 1,822 
l Minimum TDH, feet 200 
l Horsepower 300 
l Drive Variable Speed 

Reverse Osmosis (RO) Membrane Treatment Units 

The purpose of the RO membrane units is to provide primary treatment of the water. The RO 
membrane acts as a harrier to dissolved salts and inorganic molecules, as well as organic 
molecules with a molecular wei@ greater than 100 (approx.). Water molecules, on the other 
hand, pass freely throu$ the memhlnne creating a purified product streani. 

C-15920 Page 4 of 11 



Design Information: 

I Permeate Capacity. mgd 
. Design Recovery per Train, % 
. Concentrate Produced, mgd 
. Min. Membrane Area per train, ft’ 
. Design Flux, gpdif? 
l No. of Stages per Train 
s No. of Elements per Vessel 
l No. of Vessels in First Stage 
l No. of Vessels in Second Stage 

Membrane Cleaning System 

5.0 
80 
1.25 
168,000 
15 
2 
7 
40 
20 

The purpose of the cleaning system is to provide a means of removing biological and organic 
fouling and mineral scale from the membrane elements. Cleaning will he performed at regularly 
schedule intervals to maintain finished water quality and maximum plant efficiency. Cleaning 
solutions will vary from acidic to basic solutions depending on the type of scaling and fouling 
encountered. 

Design Information: 

l Total Storage Volume. gal 7,000 
l Containment Volume, gal 8,400 
l Pump Design Flow, gpm 800 
l Pump Design TDHI ft 135 
l Horsepo\ver 40 
l Pump Drive Constant Speed 

Post Treatment 

The post treatment system of the North Lee County WTP consists of caustic soda. sodium 
hypochlorite, fluoride, ammonia and corrosion inhibitor addition. Additional components of post 
treatment include degasification, odor control, disinfection clearwell, and transfer pumps. 

Degasificarion and Odor Control System 

The purpose of the degasification system is to strip volatile gases from the membrane permeate 
water. An air quality control system has been incorporated into the design. The purpose of the 
air quality c,ontrol system is to neutralize the hydrogen sulfide in the air exhaust fionr the 
degasifiers hefo~-e the air is released into the atmosphere. 

C-15920 Page 5 of 11 



Design Information: Degasifier 

. I~~fluent HzS Concentration, mg/L 2.5 
l Outlet HIS Concentration 0.2 
l Max. Flow Rate, mgd 6 
l h4ax. Air to Water Ratio 24 
. Max. Water Loading Capacity, gpm/ft* 45 

Design Information: Air Quality Control 

. Max. Flow Rate, cfm 

. Recirculation Rate, gpm 

Disinfection Clearwell 

35,000 
415 

A clearwell has been included to provide a volume to receive the discharge from the degasifiers, 
a pumping well for the transfer pumps, and to provide chlorine contact time for the primary 
disinfection. The plant has been designed to achieve a 4-log inactivation of Gruses (as 
determined by the Surface Water Treatment Rule and proposed by EPA in 40 CFR Part 141 - 
Groundwater Rule). The RO membrane process is credited with a minimum of 2-log virus 
inactivation and the clearwell has been designed for an additional 2-log virus inactivation. 

Design Information: 

l Clearwell Volume, ft3 35,000 
l Max pH in Clearwell 8.5 
l Temperature of Permeate. ‘C 25 
l Min. Contact Time. min. 40 

Caustic Soda System 

The purpose of the caustic soda feed system is to raise the pH and the alkalinity of the permeate 
flow through the addition of sodium hydroxide. Caustic soda will be added to the permeate 
water after air-stripping (degasikation) and at the odor control system at the dosages identified 
below. 

I l Chemical Concentration 

I 

l Design Dosage, m&/L 
l Pump Design Dosage. gph 
l ‘Total Bulk Storage Volume, gal. 
l Day Tank Volume. gal. 
l Required 30 Day Storage. gal. 
l Containment Volume. gal. 

2% NaOH 
13.5 (post-degasificationj. 46 (odor control) 
10 (post-degasification). 20 (odor control) 
27,000 
550 
26.550 
32.300 

C-15920 Page 6 of 11 



Sodium Hypochlorite System 

The purpose of the sodium hypochlorite feed q’stem is to provide primary and residual flow 
disinfection. This system will provide both primary and distribution system residual 
disinfection. In addition, sodium hypochlorite is also used in the odor control process, 

Design Information: 

Chemical Concentration 12% NaOCl 
Design Dosage, mg/L 5 (clearwell). 12 (odor control) 
Pump Design Rate. gph 22 (clearwell), 52 (odor control) 
Total Bulk Storage Volume. gal. 24,000 
Day Tank Volume, gal. 1,065 
Provided Storage for Disinfection, days 20 
Provided Storage for Odor Control, days 10 
Containment Volume, gal. 28,800 

Ammonia Feed System 

The finished water from the NLCWTP will blend in the distribution system with water from 
other facilities that use a combined chlorine residual for distribution disinfection. The function 
of ammonia addition is to form a combined chlorine residual for compatibility with the 
disinfection residual in the County’s distribution system. 

Design Information: 

l Chemical Concentration 
l Design Dosage, mg/L 
l Ammonia Feed Rate, lb./day 
l Tank Volume, gal 

Corrosion Inhibitor System 

Anhydrous Ammonia 
I .o 
52 
1,000 

The purpose of applying a corrosion inhibitor is to reduce the amount of corrosion on metal 
distribution piping and appurtenances which will help to minimize lead and copper concentration 
at the consumer’s tap. The design is based on an application rate sufficient to maintain a residual 
of 0.5 q/L of PO4 in the permeate water. 

Design Informalion: 

l Chemical Concentration 8 I ..5% PO4 
. Design Dosqc. mgiL 0.5 - 4.0 
l Pump Design Rate. gph 4.5 
l Total Bulk Storage Volume. gal. 400 

C-15920 Page 7 of 11 



Transfer hlllpS 

The purpose of the transfer pumps is to transfer the finished water from the clearwell to the 
finished Lvater storage tanks. 

Design Infomiation: 

. Pump Design Flow, gpm 3,500 
l Pump Design TDH, ft. 60 
. Pump Drive Constant Speed 

Fluoride System 

The purpose of the fluoride system is to promote dental health. Dosage rates are in accordance 
with AWWA I-ecommendations. 

Design Information: 

l Chemical Concentration 23% 
l Design Dosage, mg/L 0.8 
l Pump Design Rate, gph 0.35 
l ‘Total Bulk Storage Volume, gal. 250 (at buildout) 
l Day Tank Volume, gal. 20 

By-Product Water Disposal (Scavenger System) 

A scavenger system has been provided for disposal of by-product water. All by-product water 
and plant drains will he pumped or gravity fed to the scavenger system wet well for 
neutralization before injection into the deep well. The injection well system will be permitted 
under a separate bid package. 

Design Information: 

l Chemical Concentration Plant Drains (PH 2-12) 
9 Pump Design Rate, gpm 625 
l Design Flow TDH. feet 115 
l Horsepower 60 
l Drive Constant Speed 
l Total Storage Volume, gallon 12,000 

Potable Water Storage and High Ser\Gce Pumping 